
Municipalities of Lambton Shores,

Bluewater and South Huron

Grand Bend and Area Sanitary

Sewage Servicing Master Plan

February 21, 2006

Municipality of Lambton Shores

Project No.  04-3796-2000

Submitted by

Dillon Consulting

Limited



 
GRAND BEND AND AREA SANITARY SEWAGE SERVICING  

MASTER PLAN 
NOTICE OF COMPLETION 

 
The Grand Bend and Area Sanitary Sewage Master Plan was completed by Dillon Consulting 
Limited and followed Phases 1 and 2 of the “Municipal Class Environmental Assessment (EA)” 
(June 2000).  The Study Area for the project consisted of a large area extending along the Lake 
Huron shoreline from the Ausable River Cut to Huron Road 84, in the municipalities of Lambton 
[...]
The Zurich STF consists of two facultative lagoon cells that are operated on a seasonal fill and

discharge basis.  This plant conducts phosphorus removal using batch treatment with alum, as

required.   An Environmental Study Report (ESR), prepared under the Municipal Class EA in

October 2002, provided for the upgrading of the STF.  According to the ESR, the sewage lagoon

system had been operating at or over its design capacity.  Between 2001 and 2003 the average daily

flow represented between 84 to 90% of the rated capacity of the facility.  The preferred upgrading

alternative identified in the ESR involves removing accumulated sludge from the lagoons, upgrading

the lagoons with aeration and installing an Intermittent Sand Filter.  According to the 2004 MOE

Inspection report on the Zurich STF, the Municipality of Bluewater is currently working to

implement the recommendations of the ESR.

Based on these considerations, Alternative 3B was rejected since the Zurich STF has insufficient

capacity for the sanitary sewage generated by the Study Area.  In addition, the October 2002 ESR

has already established a servicing area for the upgraded facility, which does not extend into any

portion of the Study Area for the Grand Bend and Area Master Plan.    



Municipalities of Lambton Shores, Bluewater & South Huron

Grand Bend & Area Sanitary Sewage Servicing Master Plan 

Dillon Consulting Limited - February 21, 2006  - Project Number: 04-3796 Page 63

5.3.4 Alternative 4 - New Municipal Sewage Treatment Plants

Alternative 4 consists of stand-alone new sewage treatment plants to provide full municipal services

for South Huron, including Dashwood (Alternative 4A), Bluewater (Alternative 4B) and Bluewater

and South Huron (Alternative 4C).  All three options can be phased in over time.

All three alternatives are capable of providing full municipal services to the Study Area, as

encouraged by Provincial policies.  However, stand alone plants have some significant

disadvantages, including high capital, operating and maintenance costs.  In addition, a new facility

requires property acquisition potentially causing adverse impacts on cultural resources, natural

features and existing and future land uses.  Another consideration is Provincial policy encouraging

the use of existing infrastructure.  MOE policy encourages centralized plants, as opposed to multiple

plants.

The most significant disadvantage of Alternatives 4A, 4B and 4C is the difficulty of siting a new

sewage treatment plant due to the lack of suitable discharge points.  A new sewage treatment plant

must provide effluent quality consistent with MOE guidelines.  Potential receiving waters for

effluent discharged by new sewage treatment plants serving South Huron or Bluewater include Lake

Huron and local watercourses.

The waters of Lake Huron can provide sufficient dilution for treated sewage.  The outfall of a new

sewage treatment facility could be located to provide significant dispersion of treated sewage away

from the beach.  However, a lengthy outfall pipe (approximately 2 kilometres) would be required.

The estimated effluent quality required for discharge to Lake Huron is:

C Biochemical Oxygen Demand (BOD) - 10 mg/L

C Total Suspended Solids (TSS) - 10 mg/L

C Total Phosphorous (TP) - 0.5 mg/L

C Ammonia - Summer: 2 mg/L; Winter: 4 mg/L

C Chlorine - 0.0 mg/L

C Coliform count - 100 mg/100mL.

Lake Huron is the Study Area’s most important natural and socio-economic asset and is one of

Southwestern Ontario’s leading tourist attractions.  Based on this, the public will have a negative



Municipalities of Lambton Shores, Bluewater & South Huron

Grand Bend & Area Sanitary Sewage Servicing Master Plan 

Dillon Consulting Limited - February 21, 2006  - Project Number: 04-3796 Page 64

perception of discharging treated sewage to the lake.   For these reasons, Lake Huron was rejected

as a possible discharge point.

It may be impossible to find a suitable receiving stream in South Huron and Bluewater, since most

of the streams are too small.  Similar very stringent effluent criteria will be required for discharge

to a local watercourse.

Based on these considerations, Alternatives 4A, 4B and 4C were rejected as possible sanitary sewage

treatment solutions.

5.3.5 Alternative 5 - Expansion and Upgrading of Grand Bend STF

Alternative 5 consists of the expansion and upgrading of the existing Grand Bend STF with the

following alternative service areas:

C 5A - services entire Study Area

C 5B - services unserviced portion of Lambton Shores  

C 5C - services unserviced portion of Lambton Shores and Bluewater

C 5D - services unserviced portion of Lambton Shores and South Huron.

All four alternatives can be phased in, allowing priority areas to be serviced first.  With Alternatives

5B, 5C and 5D, the remaining unserviced areas would continue to be serviced by septic systems

(Alternative 1), or where technically feasible on a lot-by-lot basis, by-site tertiary treatment systems

(Alternative 2).  Both Alternatives 1 and 2 were rejected as long term sanitary sewage treatment

solutions.  Alternative 3, Discharge to an Adjacent Existing Sewage System, and Alternative 4, New

Municipal Sewage Treatment Plants, have also been rejected.  As a result, the only remaining

feasible alternative is Alternative 5A, the expansion and upgrading of the Grand Bend STF to

service the entire Study Area.  A significant advantage of Alternative 5A is that it conforms to the

servicing hierarchy included in the Provincial Policy Statement.

5.4 Design Criteria for Sanitary Sewage Servicing Solutions

Alternative 5A, Expansion and Upgrading of the Grand Bend STF, has been identified as a feasible

long-term servicing solution.  Feasible solutions must be capable of meeting the 20 year (2026)



Municipalities of Lambton Shores, Bluewater & South Huron

Grand Bend & Area Sanitary Sewage Servicing Master Plan 

Dillon Consulting Limited - February 21, 2006  - Project Number: 04-3796 Page 65

design horizon of 4,960 m3/day to service a projected population of 9,300 and MOE’s effluent

quality parameters.

The existing outfall of the Grand Bend STF is the Gill-Lovie Drain, a tributary of the Ausable

River/Lake Huron.  If the existing Grand Bend STF is upgraded or replaced with a new facility, the

current outfall may prove to be the best to use, subject to more detailed engineering studies

completed during subsequent phases of the Class EA process.  Effluent quality limits, to minimize

the impacts of contaminants on receiving water quality, will become more stringent due to the

increased capacity of the STF.  Proposed effluent quality parameters are shown on Table 12.  The

proposed parameters require review and approval by MOE during subsequent phases of the Class

EA process.   

Table 12

Proposed Effluent Quality Parameters for Ausable River*

Parameter Design Concentration Compliance

Criteria

BOD (mg/L) 5 10
TSS (mg/L) 5 10
Ammonia 

Summer (mg/L) 1 2
Winter (mg/L) 2 4

TP (mg/L) 0.3 0.5
E. Coli  (count/100 mL) 100 150

* to be confirmed by the Ministry of the Environment

5.5 Grand Bend STF Expansion and Upgrading Options

According to the Lambton Shores Sanitary Sewage System Index recently completed by the

Municipality, the existing four facultative lagoon cells  are not expandable (i.e., cannot add more

cells) because the facultative lagoon treatment process cannot meet current regulatory receiving

watercourse effluent criteria.  Based on this, Dillon identified and evaluated two other options for

expanding and upgrading the Grand Bend STF, including:

• Option 1 -  Lagoon Upgrade (New Hamburg Process)

• Option 2 -  Mechanical Treatment Plant Upgrade.



Municipalities of Lambton Shores, Bluewater & South Huron

Grand Bend & Area Sanitary Sewage Servicing Master Plan 

Dillon Consulting Limited - February 21, 2006  - Project Number: 04-3796 Page 66

With Option 1, the existing lagoon upgrade alternative would be converted to a New Hamburg

process with the following components:

• grinder

• aerated lagoon

• facultative lagoons

• slow sand filter

• UV disinfection

• wetland.

The four existing lagoon cells act as the facultative lagoons with the New Hamburg process.  The

remainder of the treatment components are new and would augment the existing lagoon cells.

Additional land is required for these additional treatment components.  Expansion to the south of

the site is constrained by the location of the floodplain and the Gill-Lovie Drain. Expansion to the

northeast is constrained by the location of a residence.  The only feasible alternative for expansion

is to the northwest of the site, also requiring some property acquisition.

With Option 1, influent wastewater to the upgraded lagoon treatment plant would initially be

processed with a grinder pump that would grind up large particles into smaller particles.  The

wastewater would then be transferred to an aerated lagoon.  In the aerated lagoon, oxygen is provided

to remove BOD and provide nitrification (converts ammonia to nitrite and then nitrate).  A blower

would aerate the aerated lagoon via fine bubble diffusers.  The blower would provide uninterrupted

aeration and prevent odour formation in the aerated lagoon.  Alum would be added upstream of the

aerated lagoon to remove phosphorous.  The wastewater would then be transferred to the existing

lagoon cells (facultative lagoons), where wastewater is further clarified and some seasonal storage

is provided.  The clarified wastewater would then pass through the slow sand filter to further treat

the wastewater.  Before the treated wastewater is discharged to the Ausable River, it is disinfected

by a UV system which removes microbial contaminants.  

Sludge settles in the facultative lagoons where it is stabilized.  This waste sludge would be

periodically dredged from the lagoons and transferred to a wetland for further treatment.  The

wetland not only provides sludge storage but also provides further treatment of the sludge.       

The New Hamburg upgrade for the Grand Bend Sewage Treatment Facility is outlined as a process

flow diagram in Figure 7.  The layout of the proposed New Hamburg System is ill-ustrated in



Grand Bend and Area Sanitary Sewage Servicing Master Plan
FIGURE 7:  LAGOON UPGRADE (NEW HAMBURG PROCESS) OPTION PROCESS 

FLOW DIAGRAM



Municipalities of Lambton Shores, Bluewater & South Huron

Grand Bend & Area Sanitary Sewage Servicing Master Plan 

Dillon Consulting Limited - February 21, 2006  - Project Number: 04-3796 Page 67

Figure 8.  The sizing and configuration of equipment would be further determined during

subsequent phases of the Class EA process

Option 2, Mechanical Treatment Plant Upgrade, would convert the existing lagoon system to a

mechanical treatment system with the following components:

• headworks processes

• biological treatment

• tertiary filtration

• UV disinfection 

• waste sludge stabilization lagoon

• wetland.

The upgrading of the existing treatment system to a mechanical treatment plant involves abandoning

one of the existing lagoon cells (Lagoon Cell No. 4 as shown on Figure 2) and using this area for

the location of the Mechanical Treatment Plant.  One of the existing lagoon cells (Lagoon Cell No.

3 as shown on Figure 2)  would be split so that  a portion of the lagoon (approximately 3/4) could

be converted into a waste sludge stabilization lagoon and the remainder converted into a wetland.

The other two existing lagoon cells (Lagoon Cells Nos. 1 and 2) would be modified into wetlands.

A mechanical treatment system upgrade does not require any site expansion or additional land

acquisition.  

With Option 2, the headworks processes would include a mechanical screen and grit removal

equipment to remove large solids and grit from the influent wastewater.  The wastewater would

receive biological treatment following the headworks processes. Biological treatment involves the

oxidation of dissolved and particulate biodegradable constituents (removes organic material) and

provides nitrification (converts ammonia to nitrite and then nitrate).  The type of biological treatment

depends on the type of Mechanical Treatment System selected during subsequent phases of the Class

EA process.  Some typical mechanical wastewater treatment systems include:

• Sequencing Batch Reactor System

• Oxidation Ditch System (OrbalTM System)

• Conventional Activated Sludge Plant.



Municipalities of Lambton Shores, Bluewater & South Huron

Grand Bend & Area Sanitary Sewage Servicing Master Plan 

Dillon Consulting Limited - February 21, 2006  - Project Number: 04-3796 Page 68

Following biological treatment, the wastewater would receive tertiary filtration, to further treat the

effluent to ensure that effluent quality guidelines for Total Suspended Solids and Total Phosphorous

are not exceeded.  Tertiary filtration could be accomplished using one of a variety of different

commercially available filtration technologies.  The preferred tertiary filtration system would be

selected during subsequent phases of the Class EA process.  Before the treated wastewater is

discharged to the Gill-Lovie Drain (or new outfall), it is disinfected by a UV system which removes

microbial contaminants.  

Sludge is generated in the mechanical treatment process and the sludge would be wasted and stored

in the waste sludge stabilization lagoon. A blower would aerate this stabilization lagoon via fine

bubble diffusers.  Stabilized sludge would be periodically dredged from this lagoon and transferred

to one of the wetland cells.  The wetland not only provides sludge storage but also provides further

treatment of the sludge.       

Various Mechanical Treatment Systems were considered and found to be generally similar in the

level of performance and the magnitude of capital and operating and maintenance costs.  To allow

for comparison of the mechanical treatment system and the lagoon upgrade alternative, the  OrbalTM

Oxidation Ditch System was developed as a potential mechanical treatment system.  As mentioned,

further assessment of various mechanical treatment and tertiary filtration systems is still required in

subsequent phases of the Class EA process.    

For illustration purposes, the OrbalTM Oxidation Ditch System is outlined as a process flow diagram

in Figure 9.  The layout of the OrbalTM Oxidation Ditch System is illustrated in Figure 10.  Other

mechanical treatment systems would have similar land requirements as the Orbal system.  The

selection, sizing, and configuration of equipment would be further determined during subsequent

phases of the Class EA process.

Table 13 is a comparative evaluation of the capital and annual operating and maintenance costs of

Options 1 and 2.  The capital costs shown on Table 13 for Option 2 are typical for various

mechanical treatment systems, such as conventional  activated sludge plant, a sequencing batch

reactor system and the OrbalTM Oxidation Ditch System.



Grand Bend and Area Sanitary Sewage Servicing Master Plan

FIGURE 8:  LAGOON UPGRADE (NEW HAMBURG PROCESS) OPTION LAYOUT



Grand Bend and Area Sanitary Sewage Servicing Master Plan
FIGURE 9:  MECHANICAL TREATMENT PLANT OPTION PROCESS FLOW 

DIAGRAM



Grand Bend and Area Sanitary Sewage Servicing Master Plan
FIGURE 10:  MECHANICAL TREATMENT PLANT OPTION PROCESS LAYOUT



Municipalities of Lambton Shores, Bluewater & South Huron

Grand Bend & Area Sanitary Sewage Servicing Master Plan 

Dillon Consulting Limited - February 21, 2006  - Project Number: 04-3796 Page 69

Table 13

Cost of Grand Bend Sewage Treatment Plant Upgrade Alternatives

Treatment Upgrade Option Capital Cost 

(Direct and Indirect Costs)

Annual Operating and

Maintenance Costs

1.  Lagoon Updgrade (New    
     Hamburg Process)

$ 10,700,000* $ 186,000 / yr

2.  Mechanical Treatment       
     Upgrade** $ 12,400,000 $ 341,000 / yr